BHT-6535




BHT-6535

NO. PARTS NO. DESCRIPTION QTY, OUR PART NO.
1 R0O34-000900 Laver.clamp 1 10021
2 K21G-060000 Spring washer 3 10022
3 Kz07-080209 Washer 6x15x2.0 3 10023
4 AZ24-145003 Plate i 10024
5 K150-600000 Nut 2 10456
6 K054-060220 Bolt assembly,cross recess 2 10025
7 K162-050000 Frange nut 2 10049
8 KO16-040080 Screw assembly 4 10030
9 A196-112004 Plate 1 10031
10 |K280-008000 Clip 2 10032
11 JAOZ3-500444 Gear 1 10033
12 |K282-026000 Snapring,inner P 10043
13 {K354-060000 Ball bearing 2 10034
14 |A224-148002 Case A 1 100286
15 |A224-147004 Cap 2 10066
16 |KO54-060120 Bolt assembly,cross recess 2 10060
17 |R055-000100 Nipple 3 10029
18  [K354-006080 Ball bearing 1 10052
19 [K282-022000 Snapring,inner 2 10067
20 |AZ24-130004 Gear compl. 1 10053
21 |K440-P41000 Ring-O P41 1 10054
22 |K164-060000 U-nut 5 10017
23 |A224-108004 Plate 1 10048
24 |A224-131004 | Guide 1 10047
25  |A024-000053 Crankshait 1 10035
26 |K283-028000 Snapring,outer 1 10036
27  |AZ224-144003 Guide plate 1 10046} -
28 |K031-050200 Screw 2 10045
29 |AZ24-143009 Blade 2 10037
30 {008-250 Washer 5 5028
31 [A040-002009 Screw 1 10042
32  |A040-001009 Screw 4 10044
33 [K353-006080 Ball bearing 1 10457
34 |AZ224-154004 Packing 1 10051
35 |A224-112004 Felt 1 10041
36  |A224-153003 Case lower 1 10039
37 [K054-040125 Bolt assembly,cross recess 4 10458
38  |A224-149002 Case B 1 10055
39 [KzZ00-050000 Washer 5x10x1.0 1 10028
40 {K080-050120 SOCKET HEAD BOLT Mb5x12 1 10458
41 |K081-050252 SOCKET HEAD BOLT M5X25 1 10460
42 {A224-146004 Joint R SPLINE 6x10x0.5 1 10056
43 |A196-109004 Shaft,gear B 1 10060
44 1K352-062000 Ball bearing 2 10061
45 1A023-500434 Gear 1 10062
46 1A196-114004 Packing 1 10063
47  1A196-113004 Plate 1 10064
48  1A028-200039 Blade cover 1 10085
49 |AZ24-141003 Handle 1 10027




BHS-6255




BHS-6255

NO, PARTS NO. DESCRIPTION QTY. OUR PART NO.
116013088010 CASE-L-COMP i 10377
2|6013082020 CASE-L 1 10378
316013089030 BEARING/6001DDU 1 10379
4]6013089040 CASE-R-COMP 1 10380
56013088050 CASE-R 1 10381
616013082060 BEARING/G2772Z i 10382
716013084070 BOLT M5=12 5 10383
8|6013089C80 NIPPLE 1 10384
916013089000 SCREW M4=35 1 10385

10]6013089100 SLIDE PIECE 1 10386
1116013089110 BOLT 1 10387
126013089120 SHIM 1 10388
1318013088130 BOLT MEx25 1 10389
1418013085140 BAR HOLDER 1 10380
1516013089160 NUT M6 1 10381
1616013689160 WORM GEAR 1 10302
1716013089170 OIlL. PUMP-ASSY 1 10383
18{6013089180 SCREW M4x10 2 10394
19]6013088180 GASKET 1 10385
2016013089200 OIL PIPE-ASSY 1 10396
2116013088210 OlL PIPE 1 10397
2216013089220 FILTER 1 10398
23|6013089230 OIL TANK-ASSY 1 10399
2416013089240 OIL TANK 1 16400
2516013089250 COLLAR 2 10401
2618013089260 VALVE 1 10402
27]6013089270 SCREW M&x12 2 10403
2816013089280 OIL CAP-ASSY 1 10404
2816013089290 GASKET 1 10406
3016013088300 GEAR SHAFT 1 10406
31|6013089310 PINION 1 10407
3216013089320 BEARING #609 1 10408
33{6013089330 BEARING #609ZZ2 1 10409
346013089340 RING SNAP 1 10410
3516013089350 RING SNAP 1 10411
3616013088360 COLLAR 1 10412
3716013088370 SPROCKET 1 10413
38{5013089380 WASHER 1 10414
3916013089390 SCREW M6x14 1 10415
4016013089400 GUIDE BAR 10" ] 10416
4116013089410 SAW CHAIN 1 10417
42{6013089420 CHAIN COVER 1 10418
4318013089430 WRENCH 1 10419
4416013089440 SPANNER 1 10420
4516013089450 GUIDE BAR 8" (OPTION) 1 10421
4616013089460 SAW CHAIN 8" (OPTION) 1 10422
4716013089470 GUIDE BAR 12" (OPTION) 1 10423
4816013089480 SAW CHAIN 12" (OPTION) 1 10424
4916019503901 LABEL,SERIAL 1 10425
5016019604201 INSTRUCTION MANUAL 1 10426




T N 1




BHC-C160

KEY NO. PART NQ. DESCRIPTION QTY QUR PART NO.
1)328145600 COVER SLEEVE 1 10427
2:328145100 BLADE COVER 1 10428
31311030200 CLAMPING COLLAR 1 10429
41311030300 GUARD CLAMP(B) 1 10430
51085083000 TORX BOLT M6X30 2 10431
6035630102C BALL BEARING #63012Z 1 10432
71328130400 WORM 1 10433
813129105600 PLUG 1 10434
91035600102C BALL BEARING #6001ZZ 1 10435

10065051000 TORX BOLT M&X10 1 10436
111096181000 PLUG 1 10437
121328830200 WORM CASE (B) 1 10438
131039173007 OIL SEAL 2 10439
14]0356600302C BALL BEARING #60032Z 2 10440
151325830600 SHAFT 1 10441
1613298305600 WHEEL 1 10442
171328133000 CASE SLEEVE 1 10443
181065061800 TORX BOLT M6X18 2 10444
19028516263 CT BOLT M&X16 6 10445
201329830100 WORM CASE 1 10446
211031160002 PLAIN WASHER 2 10447
22(329820100 HUB 2 10448
231329820300 PIN 2 10449
241031080001 PLAIN WASHER 8 (SMALL) 2 10450
25/051081600 R PIN 2 10451
261311020200 ROTOR 2 10452
271065061200 TORX BOLT M6X12 6 10453
28060000700 WRENCH, TORX 1 10454
291060050000 ALLEN WRENCH 5MM i 10455




